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BE 514k A/ Sample Description: [EZ5/ Solid state ¥ &4 38/ Sample Quantity: 1

BRde
B 54 ¥/ Sample Name: 854977 1 ¥ 7 85 /Material grades: 06Cr19Nil0
Sample Description e
HB/Else: /
BRRE LI ) HL IR T RE SRR L SHT4605
Test Equipment Microcomputer controlled electro-hydraulic servo universal testing machine SHT4605
B
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Test Methods /Test Vide infra
Items/ Test Results
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2022.01.23 2022.01.26
Delivering Date Test Date
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1. 3048358/ Tensile test
B WARE Test standard: GB/T 228.1-2010

W45 R Test results:

PEsE A
—— ﬁ?:\iﬁERm FE B HE (SR L Ron2 W7 e 1 ( ). P
Tensile Strength Proof Strength Ryo2 Percentage Elongation
Sp. No. Note
(MPa) (MPa) after Fracture (%)
BARER 1% E /From the
=515 =205 =40
Tech. req. GB/T 3280-2015, S30408
Fa
2-1 687 296 61.0
Acceptable
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